IN—Y Xk
PARTS LIST
BSC—-8B - 8BV Series
BSC-8B - 8BV o1)—X
BSC-8B-8BV

BSC-8B-BTFL-8BV-BTFL
BSC-8B-BTFL-CD-DS

SEIKO SEWING MACHINE CO.,LTD.



IN—YY AR FAIZEELT
| B THRTISRE. BB TRLTEYET,
2. ZOXRIF2020F1 BDT—RIZEIDWTHERESh =1 DT,
3. MAIEFELLICRATEINIBENHYES,

B X

R—
Iﬁgﬁﬁ‘: ....................................................... 1,2
J:EH}@{% ....................................................... 3,4
EFBEURBRER 00 e 5 6
ﬁ-iﬁ@{% ....................................................... 5 6
ﬁ-l-*g;aﬂz&g”% ....................................................... 7,8
?qﬂi&g”% ....................................................... 9,10
FEYUBBR 0 e 11,12
?ﬁiit”—&g”% ....................................................... 13, 14
EBEURBRER 00 e 15, 16
%Eﬁ;&g{% ....................................................... 17, 18
%%@1% ....................................................... 19, 20
%%&)&51;& ....................................................... 19, 20
737$E~ -FimEEH?R ....................................................... 21, 22
FEYUBBR 0 e 23 24
TEYRBGR(-8BY) rrrrrrrrrrrrr 25 26
R—Z. H?&J:H—Egﬁ,‘: ....................................................... 27, 28
%ﬁ/ﬂﬂ I&ﬁ/%@{% ....................................................... 29, 30
ﬁﬁl%—%ﬁ&ﬁ{;ﬁ(—CD) ....................................................... 31, 32
7’(“}7/<‘775§]1§(—BT) ....................................................... 31, 32
Hﬁx,r‘ya‘_Eg]{%(_FL) ....................................................... 33, 34
qiij]x,r‘yq_ggn%(j—j:/aygﬂﬂl) .......................................... 33,34
g&@{% ...................................................... 35, 36
WZTOFAT—AEAR(FL)  crrrerrerrrrrr e 35, 36
$1$Hy1¢it:5_9 ....................................................... 37, 38
N-EF%&EH% ....................................................... 39, 40

ﬁ'EEﬁ':&EH;ﬁ(—SBV) ....................................................... 40,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Jan. 2020.

3. Parts are subject to changes in design without prior notice.

INDEX

pages
Machine body ........................................... ‘I, 2
Upper shaft mechanism — sreeeeeeeeessess 3 4
Upper feed mechanlsm ........................................... 5, 6
QUICk reverse mechanlsm ........................................... 5, 6
Needle bar and thread take_up mechanism ........................................... 7’ 8
Presser foot mechanism — eesseeesesseesseeieeseeeeeeaa. 910
Feed mechanism e 11,12
Presser foot II-Fter mechanlsm ........................................... 137 14
Upper feed mechanism ........................................... 15' 16
Thread tension e 17,18
Bobbln Wlnder mechanlsm ........................................... 197 20
TenS'On release meChan|Sm ........................................... 197 20
Rotary hook Shaft mechanism ........................................... 21' 22
Feed mechanism  eeeeeeeeeeeeeseeeseeeaa. 23, 24
Bottom feed mechanism(—SBV) ........................................... 25, 26
Machlne base, knee Ilﬁer mechanlsm ........................................... 277 28
Lubrication ........................................... 29' 30
Alternating presser foot lifter mechanism (—CD) «==xsrsrrerrmermmmmmnmm. 31, 32
Quick reverse mechanism (—BT) ........................................... 31, 32
Knee SW'tCh meChar“Sm (_FL) Optlonal parts .......................................... 33, 34
Manual SWitCh mechanism ........................................... 33' 34
Air presser mechanism e 35, 36
Presser foot actuator mechanism (—FL) ........................................... 35, 36
Mounted motor on a sew"ng machlne ........................................... 377 38
Accessories ........................................... 39' 40

Accessories(—BBV) ........................................... 40'

41



F{ARH4% / Machine body




F {KRE{% /Machine body

| =]
N | mome Sl aue 4 DESCRIPTION
>| == L
PARTS No.| B | B | P |T o|QTyY
1 161785 * | x| x| * | 1 |EWR TOP COVER
2 (60227-02 x| x| x| % | 1 |CDEAVILAZIL DIAL BUSHING, CD
3 (30066 x| x| x| x| 8 |E#RIE BOLT, SOCKET M5X0.8 L=12
4 |B150607 IEIEIE 2 |EfRT Lt RUBBER CAP, 32.8
5 [B117936 x| x| % | 1 |TL RUBBER CAP, 9.4
6 61786 * [ x| x| * | 1 | ERO—F/SwF SHEET PACKING
7 160229 x| x| % | 1 |KFEH/SN— COVER, :T/TAKE-UP LEVER
8 31207 * | k[ k| * 1 | RFEAN—LETYS v— WASHER, PLAIN M4
9 (60204 * [ x| x| « | 1 |KFEH/NN—IE BOLT, SOCKET M4X0.7 L=6
10 (61798 |- *| * | 1 |a—KAh/— CORD COVER
11 | 8040 * | k| k| % 2 |3a—Fh/N—1t SCREW SM9/64X40 L=8
12 (30025 x| x| x| % | 2 |[a—FAN—IETYSv— WASHER, PLAIN 3.5
13 160002 | x| % | % 1 |@EkR FACE PLATE
14 (60003 x| k|| x [ 1 |ER/SVFY PACKING,; F-PLATE
15 (27177 * x| x| % | 2 |@Eikit BOLT, SOCKET M5X0.8 L=16
16 [B159150 x| x| * | 1 |@ERI LR RUBBER CAP, 20.5
17 (60004 * [ x| x| | 1 |EHRES OIL WICK, 12X12X130L
18 IB117936 k| kx| x| % 1 3Lt RUBBER CAP, 9.4
19 (27172 x| x| *x| x| 5 |7 SCREW M6X1 L=8
20 |B104821 x| x| x| % | 1 |/\wHoLN—BhT LiE RUBBER CAP, 10.5
21 |B142374 [ x| x| % | 2 |/N\wHLN—ETvIa BUSH, DRY ; L=20
22 |B140063 [ x| x| % | 1 |/)\wHLIN—RpwysS— PIN, DOWEL
23 |B153132 x| x| x| x| 1 |/\wHLIN—RbyIS—F2—D NYLON TUBE, L=13.5
24 |B140063 * [ %] x| * 1 I\ ILIN—RTYT Ry — PIN, DOWEL
25 |20161 x| x| x| x| 1 [mz OIL WINDOW
26 |B159150 x| x| x| % | 2 |TL RUBBER CAP,20.5
27 |B150607 x| x| % | 1 |TL RUBBER CAP,32.8
28 [BS20345 x| x| x| - | 1 EYAFRLNE RUBBER CAP
29 |B159150 x| x| - | 1 |[a—KRaLig RUBBER CAP, 20.5
30 |B142743 x| - - | 1 |34 RUBBER CAP,27.5
31117094 * [ k| x| 1 [2)oE— CYLINDER
32 161759 x| x| x| x| 1 DY sg8—mz CYLINDER OIL GUARD
33 130122 * x| x| % | 4 |DYUF—HAZIE SCREW M3X0.5 L=6.0
34 120218 | x| x| % 1 |ERT Lke RUBBER CAP
36 |61858 x| | x| x| 1 |RURERGD BED PLATE(L)
37 161749 | - x| % | 1 |[RyRLERGER) BED PLATE(R)
38 (61774 * [ —| x| % | 6 |[NyFEiRIE SCREW M5X0.8 L=7.2
38 (61774 - x| x| x| 4 |[NyFLEiRIE SCREW M5X0.8 L=7.2
39 |61704C * | k| x| % 1 [RNJLMHT—FK ($8) BELT GUARD SET
40 161704 x| x| x| % | 1 |[NJLFH—FERIE BELT GUARD BODY
41 160705 x| x| *| x| 1 |[NJrH—FLH/N— BELT GUARD COVER
42 (34629 * [ x| x| x| 3 |[NJLMH—FLEAH/N—1E SCREW M4X0.7 L=8.0
43 28058 x [ x| x| % | 2 |NJLMH—FREKL BOLT, SOCKET M6X1 L=12
44 110599 x| x| *x| x| 2 |NIWFH—RERELET Y v — WASHER, PLAIN M6
45 161778 x| x| x| % | 3 |[NJLMH—FXRIKIE BOLT, SOCKET M6X1 L=50
46 (30046 * [ k]| x| % | 1 |7—REELE SCREW M4X0.7 L=6
47 (31207 * | k[ k| ok 1 | 7—REILETYS v — WASHER, PLAIN M4
48 |13008 x| k| k[ % [ 1 |ERILETYIr— WASHER
49 |13388-A * [ x| x| x| 1 |HERILE BED CLAMP SCREW M6X1
50 |17529 - -] %] * 1 [BRERZAE SYNCHRONIZER SUPPORT
51 137102 - - *| *| 2 |BREBIZEETET Y+ NUT M6X1
52 130625 |- *| *| 1 |®HEB[II—FIZT CABLE CLAMP
53 |30046 |- *| % | 1 |a—Ks5>T1E SCREW M4X0.7 L=6
54 128058 - == -1 1 |RIUH—FLE—S2FR)ATar) |BOLT, SOCKET M6X1 L=12 (OP)
55 110599 - -1 -1 1 |99y —(FE—2FHAFTar) |WASHER, PLAIN M6 (OP)
56 |37254 [ x| x| x| 2 |[EENARILL SCREW M4X0.7 L=8.0
57 (31207 * [ k| x| x| 2 |[BIENARILIETYDv— WASHER M4




E#R81% /Upper shaft mechanism

27 26

o




L #HE8{%/Upper shaft mechanism

|
N | saEs |we e DESCRIPTION
PARTS No. |QTY
1 |61784 1 | E&ah UPPER SHAFT
2 (61048 1 (9509F—2avhl CRANK MOTION CAM
3 (61003 1 [ LEHETAZIL BUSHING, UPPER SHAFT
4 | 1309 1 |95 9hL1E(A) POTION SCREW 6.75X24 L=20
5 (18607 1 |95 9hL1EB) SET SCREW 6.75X24 L=14
6 (10524 1 |E#EI59EVIEA) SET SCREW 6.75X24 L=6.5
7 [70016 1 |95 9E > 1E(B) SET SCREW 6.75X24 L=3.5
8 (20067 1 | LEhT Lte RUBBER CAP
9 (15033 1| E&EhRS OIL WICK
10 (60009 1 | EEBRAS— (&) BEARING COLLAR, M :U-SHAFT
11 (27172 2 | EE#BRAS—(P)IE SET SCREW M6X1 L=8
12 |60010 1 | EEARTI2 5 () BEARING
13 (60223 1 [RESHS— COLLAR, BOBBIN WINDER
14 (35999 2 |R&=HS—1E SET SCREW M6X1 L=6
15 |60224 1 | ERJLRT—1) ($B) UPPER BELT PULLEY COMPLETE
16 (60225 1 | EXRJLRT—1)—1E(A) SET SCREW M6X1 L=12
17 (28043 1 [ EXRJLET—1)—1EB) SET SCREW M6X1 L=10
18 (60008 1 | EEBRAS— (&) BEARING COLLAR, B :U-SHAFT
19 (60013 1 | EEBRAS—(R) 1L &R RETAINING RING, EXTERNAL C20
20 |27172 2 | LEBRAS—(#2)IE SET SCREW M6X1 L=8
21 160014 1 | EERT T () BEARING
22 161738 1 |BA43TN)Lk TIMING BELT
23 160225 1 [F—1)—1EA) POTION SCREW M6X1 L=12
24 128043 1 [F—1)—I1EB) SET SCREW M6X1 L=10
25 161529 1 [7—)— PULLEY COMPLETE
26 |37031 1 |7—1)—f#LRl SCREW M6X1 L=16
27 |37028 1 | F—)—fLCEE WASHER
28 127172 1 | EEARILIE SCREW M6X1 L=8
29 |10563 1 | EEARIL TS v— WASHER
30 |11069 2 |EEAAZILTZILE FELT
31161035 1 | EEARILH(A) OIL WICK, 6X6 L=250
32 |10729 1 | EEHARILES OIL WICK
33 161534 1 [X=FY2y INDICATING RING
34 127172 1 [XFU2TI1E SET SCREW M6X1.0 L=8




31X YRBH4%/Upper feed mechanism

>—L

1 8% B8{% /Quick reverse mechanism




£ YE8{%/Upper feed mechanism

> | =
N | EES | 3 E E$§&§ S DESCRIPTION
PARTS No.| 2 | ® [P 8|aTy
1 [61733C * | * | * 1T | EZVEFOVFGEE) UPPER FEED CONNECTING ROD COMP’S
2 161733 * | x| x| 1 |EZYUELEOYR UPPER FEED CONNECTING ROD
3 (28076 * | % | % 1 | EEEFKEOyRERL BOLT, SOCKET M6X1 L=18
4 (60217 * | x| x| 1 | EEYEEGE) UPPER FEED CONNECTION COMPLETE
5 |BS07333 * | x| x| 1 | EZYUELE/ (T PIPE, 4
6 |17047 * | x| x| 1 [EEYEHELEDZEERLE SHOULDER SCREW, SM9/32X28 L=8.5
7 (61734 * | x| x| 1 [FEYUEHLEDRD PIN SCREW
8 (17095 * | x| x| 2 | EEYUEHEERACER RETAINING RING, E8
9 (60218 * | * | % 1 [ EREYEHEE=—IL/(T TUBE, 5X3X170L
10 (60219 * | x| % 1| EEYEEE S OIL WICK, 2X2X190L
11 (30750 * | x| % [ 1 |[EEYERENAUR FASTENING BAND
12 161732 * | % | % 1 | EYEh=5FE UPPER FEED CONNECTING LEVER
13 131021 * | x| % 1 |EVER=SFEHRL BOLT, SOCKET M6X1 L=16
14 (15017 x| x| x| 1 [ZEYURAF/ (4T FEED CRANK PIPE
15 (3036 * | x| x [ 1 [FEYUEHFEELRDF VL NUT 11/32X28
16 15018 * | x| x| 1 [EYUBEHKELRTS Ty v— WASHER
WL B4%/Quick reverse mechanism
| [m]
N | SroEE | B z E&;ﬂ% an DESCRIPTION
PARTS No.| 2 | ® [P STy
1 160203 x | x | x | 1 |/\vPL/\—8h REVERSE STITCHING LEVER SHAFT
2 (17095 * | x| % 1 |7\ /\—Ef it iR RETAINING RING, E8
3 |B025100 * | ok [ x| 1 [Ny HLN—BHIET Y v— WASHER, PLAIN S 10
4 (B147504 x| x| x| 1 [o% SPACER
5 160204 * | x| x| 3 [ALTALE BOLT, SOCKET M4X0.7 L=6
6 [BS07375 * | % | % 1 I HILIN—RTY5 SPRING
7 |BS07374 x| x| x| 1 |/\wHLIN— REVERSE STITCHING LEVER
8 [BS07384 x| - | - | 1 [AZTOXALIN—A% REVERSE STITCHING LEVER PLATE
9 [B100511 x| - | = | 1 |/\yHLAA—HLRAL SCREW, SM3/16X32 L=6.5




e XEER

Needle bar and thread take—up mechanism




g5 - XFFRAR

Needle bar and thread take—up mechanism

=]
No. | Ep 2 | |u= an DESCRIPTION
PARTS No| B | B |aTY
1 [61787C * | x [ 1 |#HELTEGED NEEDLE BAR BRACKET ASSY
2 161026 * | x| 1 |8t4ELSE NEEDLE BAR BRACKET
3 161787 * | x| 1 [$tEEXEE NEEDLE BAR BRACKET SHAFT
4 160028-03 | * | x| 1 [BBHIL RUBBER SHEET
5 (60030 * | x| 2 |$HEBEXEKREY PIN
6 60044 x| x| 1 |$EBREEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 x| x| 2 grié#’aé;%ml/—wm SCREW M3X0.5 L=6
8 161863 * | x| 1 (4t NEEDLE BAR
10 |B140553 | * | * | 1 |#tiE SET SCREW, SM1/8X40 L=4.5
11 160041 * | x| 1 |[$tiEtaE NEEDLE BAR CLAMP
12 (37134 * | x| 1 [$tiEfE#HfHRL SCREW M4X0.7 L=10
13 |61006 * | x| 1 |EHEREEAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 * | x| 1 [#HELEE=—IL/\(T OIL TUBE, 5X3X115L
15 160032 * | x| 1 ggiﬁ&:‘t} OIL WICK, 2X2X700L
16 |60576 * | x| 1 |[#HELERRUD SPONGE
17 130046 * | x| 1 [$tEELERARUDIE SCREW M4X0.7 L=6
19 |61042 * | x| 1 [XFEEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 * | x| 2 |XKFEVLERL SCREW M6X1 L=8
21 (61034 * | x| 1 [RFEEVHS OIL WICK
22 161860 * | x| 1 [XFE THREAD TAKE-UP LEVER
23 (61005 * | x| 1 |&EITUY NEEDLE BAR CLANK ROD
24 161861 * | x| 1 |Kigfax NEEDLE BAR ROCK FRAME
25 (10728 * | x| 1 [RFEEEERS OIL WICK
26 (10523 * | x| 1 |§EITUIEY STUD
27 10726 * | x| 1 |[#EISVIEV RS OIL WICK
28 (15038 * | x| 1 |8EIZUIE T LR RUBBER CAP
29 [31110-A | * | * | 1 |8tfa=1t BOLT, SOCKET M3X0.5 L=10
30 |NO118 * | - | 1 |#tDPx17 #18 NEEDLE, DPx17 (#18)
30 |NO116 - | = | 1 |[#tDPx17 #16 NEEDLE, DPx17 (#16)
34 160043 x| x| 1 |EHELESEARILED BUSHING,
35 60081 * | x| 1 ggiﬁggwa(f&) BUSHING, B
36 |B116920 | * | * | 2 | 88Ty — WASHER
37 160039 * | x| 2 (#HELEEHHS— COLLAR
38 |27177 * | x| 2 [#HELEEHHS—FHERLE BOLT, SOCKET M5X0.8 L=16
39 |90625 | x| 2 gﬁ%ﬂaimﬁ—ﬁntvv&v— WASHER, SPRING
40 (61024 * | x| 1 |4 NEEDLE CLAMP
41 160634 * | x| 1 [$HEZFEVIED NEEDLE CLAMP BRAKE PIN




8 % B81% /Presser foot mechanism




1 % B8{% /Presser foot mechanism

]
No. | SRS | |u= LE DESCRIPTION
PARTS No.| 8 | B |QTY
1 160161 x | * | 1 |[FAETE#@AZILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 * | x| 1 [#BZ EFE#ARILB) BUSH, R ; SPREADER SHAFT
3 |61831 * | x| 1 (2 EFE#A2)L(C) P-FOOT LIFTER SHAFT BUSH, C
4 (B146539 x| x| 1 R LEIFEARL(D) FEED SHAFT BUSH, L
6 |60116 * | x| 1 [HREAZLIE SCREW M5X0.8 L=8
7 (60069 * | x| 1 |[IRAHITAVIL PRESSER ADJUSTING DIAL
8 (60070 * | x| 1 [HZEAETHR () PRESSER ADJUSTING PLATE ASSY
9 160077 * | x| 1 [#HXASHRITILL FELT, PRESSER ADJUSTING PLATE
10 (60076 * | x| 1 [WRRAEYIIEY PIN
11 (11426 * | x| 1 [HRASYIIEU LR RETAINING RING, E7
12 (60156 * | x| 1 [#RZ EIFEEE(GE) P-FOOT LIFTER CONNECTION ASSY
13 (60157 * | x| 1 R EFEE RS OIL WICK, 2X2X400L
14 (60158 * | x| 1 [HxEEFEGERDEY PIN
15 (28043 x| x| 1 (R EFE#HEVIE SCREW M6X1 L=10
17 (60074 * | x| 1 [HRBRTVTEH SHAFT, PRESSER BAR SPRING
18 (60073 * | x| 1 [BRESTILTZ(TF) SPRING SUPPORT, D
19 (60075 x | ok [ 1 BRAERTYT PRESSER SPRING
20 |60071 * | x| 1 |IRBERTYTHho5— COLLAR
21 160072 * | x| 1 [HRBRXTIT%(E) SPRING SUPPORT, U
22 (19060 x | x| 2 BRABERTYLTE@MAT)UTEY PIN, SPRING 3X8
23131094 * | x| 1 [RABRT)TEIEO RETAINING RING, E5
24 161788 x| x| 1 [0z _E(FE4h PRESSER BAR, LIFTER SHAFT
25 |B146581 * | x| 2 [HRETEHT— COLLAR
26 |B014760 * | x| 2 |#WRETFE#EAT—1ERL SET SCREW SM15/64X28 L=6
27 160380 * | x| 1 [BREFB(L) KNEE LIFTER ARM, U
28 128031 * | x| 1 [E¥EITFE(E)RERL BOLT, SOCKET M6X1 L=14
29 160163 * | x| 1 |[BAEFBR(E)RTIS SPRING
30 |60378 * | x| 1 [BEIFEESIEGE) KNEE LIFTER CONNECTING BAR ASSY
31 |60378-01 * | x| 1 |BREITELEE KNEE LIFTER CONNECTING BAR
32 130203 * | x| 2 [YooR—IL LINK BALL
3311412 * | x| 2 [YooR—ILFvk NUT
34 128578 * | % | 2 [EFLEIFERZEDIY Y— WASHER, SPRING
35 161762 * | x| 1 [#xEFHLB) PRESSER BAR LIFTER CAM, B
36 |34323 * | x| 1 | ETFHLT)FERL BOLT, SOCKET M5X0.8 L=18
37 161761 * | x| 1 (2 EFHLWA) PRESSER BAR LIFTER CAM, A
38 161050 * | x| 1 [AEFHALAERC SHOULDER SCREW, SM15/64
39 161051 * | x| 1 [#AEFALA)TY¥—() WASHER, PLAIN L6
40 | 8047 * | x| 1 |2 LEFHALALLET Y v— WASHER, WAVE 8
42 (60166 * | x| 1 | LEFE PRESSER LIFTER BAR
43111430 * | x| 1 [z E(FHEEY LEVER GRIP
50 |30804 * | x| 1 [EFEIFE(T)FYE NUT, 3 M6
51 60159 * | x| 1 (A EFE#EY NEEDLE ROLLER, 5X29.8
52 130804 * | x| 2 |WAAHAAVILF VR NUT, 3 M6
53 161020 * | x| 1 [#Bziaz PRESSER HOLDING BRACKET
54 127174 * | x| 1 [#Ezia=1E BOLT, SOCKET M5X0.8 L=12
55 (61027 * | ok | 1 BRI AE REST PIN
56 160116 * | x| 1 [HARAEIIRZAEL SET SCREW M5X0.8 L=8
57 |61022 * | x| 1 |9MEZE LIFTING PRESSER BAR
58 161023 * | x| 1 [HREAZIL BUSHING
59 |10796-S x| - | 1 [s48z LIFTING PRESSER FOOT
59 17083 - x| 1 |9¥Z0Omm) LIFTING PRESSER FOOT(9mm)
60 |19470 * | x| 1 |ZaoH—H—F FINGER GUARD
61 |18484 * | x| 1 [4BZL1E SCREW SM9/64X40 L=11
62 |10677 x| x| 1 (SRR LETYSv— WASHER

_10_




15V B8{%/Feed mechanism

_'I'I_



1% Y B8{%/Feed mechanism

> | =
No| BEES | B | 2 E]U'?)ﬁ% B DESCRIPTION
PARTS No.| 2 | ® [P 8|aqTy
1 140921 x | x| x| 1 [FEYABMZAYVILE) FEED ADJUSTING DIAL, U
2 (BS38284 * | % | % 1 |EYRAEHHRL ADJUSTING SCREW
3 (10812 x| x| x| 1 [F4¥/LLEal SCREW, SM3/16X28 L=19
4 |B142746 * | % | % 1 |FA4VILTySp— SUPPORT PLATE
5 (18420 x| x| x| 1 [oyrsy O RING, 10
6 (B145502 * | x| x| 1 [FAVILEY POSITIONING PIN
7 |B100328 x | x| x| 1 [FAVILEDRT)Y SPRING, COMPRESSION
8 (61821 - - *| 1 [EYRASHFTLVIL(F) FEED ADJUSTING DIAL, D
9 (BS38284 . 1 |EYEAEHRL ADJUSTING SCREW
10 (10812 - - x| 1 [F4¥iLL SCREW, SM3/16X28 L=19
11 [B142746 - - x| 1 [FA4¥ILTyIv— SUPPORT PLATE
12 |18420 - -] % 1 |0y O RING, 10
13 [B145502 - - x| 1 [F4¥ILEY POSITIONING PIN
14 (B100328 - =1 x| 1 |ZFA4VIEDRT)VYT SPRING, COMPRESSION
15 (60192 - | - = | 1 [ZEYRAEGHYH—ER) CYLINDER ASSY
16 [60192-01 - - = | 1 [ZEYRAGHIIEF— CYLINDER
17 [60192-02 - = x| 1 [z JOINT
18 [60192-03 - - x| 1 [HqL2H— SILENCER
19 (61876 - -1 % 1 |PCEBT7—F27 TUBE, 4X2.5X890L
20 |31021 - - x| 2 |FEYRAEHI)F—1E BOLT, SOCKET M6X1 L=16
21 128578 - - x| 2 [FEYRAEHII A —Tvvr— WASHER, SPRING 2-6
22 128058 - - = | 1 EYRE) A —ELiRtl BOLT, SOCKET M6X1 L=12
23 130804 - | - = | 1 FEYRESE)A—FVE NUT, 3 M6
24 160191 x| x| x| 1 [ZYRAGHUH—IR SETTING PLATE, PC-CYLINDER
25 118065 * | x| x| 4 [FEYREAH)FIRLE BOLT, SOCKET M5X0.8 L=14
26 190625 * | x| x| 4 |FEYREI)FRIET Y ¥— [WASHER, SPRING 2-5
27 161736 * | % | % 1 |EYERAEESE FEED ADJUSTING LEVER
28 160038 x| x| x| 1 [ZEYRAESHE EHEORL SCREW M5X0.8 L=20
29 (60195 * | x| x 1 |[EYRESEHFEEY NEEDLE ROLLER, 6X25
30 |18028 * | % | % 1 |EYREEHFEELE SET SCREW, SOCKET (CP) M5X0.8 L=5
31161735 * | x| x| 1 |FEYIREEL FEED ADJUSTING CONNECTION
32 160115 * | x| x| 1 | EYASTELEEY LINK PIN, 8
3318028 * | % | % 1 |EYEREEEEIE SET SCREW, SOCKET (CP) M5X0.8 L=5
34 161731 x| x| x| 1 |[N\VIASHEEDE CONNECTING BLOCK
36 |60115 * | % | % 1 |EYEREEREE Y LINK PIN, 8
37 |18028 * | % | % 1 |[EYREEFE L SET SCREW, SOCKET (CP) M5X0.8 L=5
39 160188 * | x| x| 1 |EYSRETH FEED ADJUSTMENT ARM
40 (60189 * | % | % 1 |EYREEIE PIN
41 (27172 * | % | % 1 |EYERAERBIE 1k SET SCREW, SOCKET (FT) M6X1 L=8
42 160190 x | x| x| 1 |[FYRASHERRTILT SPRING
43 |BS20345 x| x| = | 1 [ZYRAEFHIYF—IRTUE RUBBER CAP

_1 2_




Wz _EITB8{% /Presser foot lifter mechanism

< -8B--8BV >

46—
I

< -8B-BTFL--8BV-BTFL >

45

e

Z @@=

_13_




0z _E(TRE{%/Presser foot lifter mechanism

> | =]
N | maEs | 3 E E$§i§ T ES DESCRIPTION
PARTS No.| 2 | @ |P 8|QTY
T 160120 x | * | *x | 1 |Ersamenrs/LEn UD-ADJUSTING SHAFT BUSH, F
2 160081 x| x| x| 1 |ETERHEARIL(ER) BUSHING, F
3 160126 * | x| x| 1 [cDEA¥VIL DIAL, CD
4 (60127 x| x| x| 1 [CDEAVILAL DIAL CAM, CD
5 160128 x| x| x| 1 [CDEA¥VIEY DIAL PIN, CD
6 1917 * | x| % 1 |CDFAVILERT) T SPRING, A
7 | 1392 * | x| x| 1 [CDEA¥ILLERAL SCREW SM11/64X40 L=6.5
8 (60107 x| x| x| 1 | ETEVBREZITEY SUPPORT PIN
9 160116 x| x| x| 1 |ETEVHREZFE L SET SCREW M5X0.8 L=8
10 (60098 x| x| x| 1 |ETEAEHE R ADJUSTING BRACKET ASSY, UD
11 (60103 x| x| x| 1 |[ETERHE ADJUSTING BRACKET, UD
12 |60109 * | x| % 1 | ETFTEREEHS— ADJUSTING BRACKET COLLAR, UD
13 (30066 x| x| x| 1 |ETEHAGHFEHT—LERL BOLT, SOCKET M5X0.8 L=12
14 190625 x| x| x| 1 |ETEAHEHT—ILETYI¥— |WASHER, SPRING
15 28563 * | x| % 1 |[ETEREERMy/\— BOLT, SOCKET M5X0.8 L=8
16 [90625 * | % | % 1 | R T IS v— WASHER, SPRING
17 (60114 * | x| x| 1 |FAFHEULIB)HE) LINK ASSY, B
18 (60115 x| x| x| 1 [AFI)9B)EY LINK PIN, B
19 (27170 x| x| x| 2 [AFE)VIBEVILE SET SCREW M5X0.8 L=6
20 |60099 * | x| x| 1 [FHRALETHA INNER PRESSER CAM, UD
21127172 * | x| x| 2 [RBALETAHLIL SET SCREW M6X1 L=8
22 160101 x | x| x| 1 |[PEZLETOYR INNER PRESSER ROD, UD
23160100 * | % | % 1 |z E FaykR7YLs NEEDLE BEARING
24 160113 x| x| x| 1 [FAFEYLIA) LINK, A
25 160102 * | x| x| 1 |[ETFTOYREY ROD PIN, US
26 |60083 * | % | % 1 |fEE=5F CONNECTING LEVER
27 |34323 * | % | % 1 |HEE-5FEHOHRL BOLT, SOCKET M5X0.8 L=18
28 160084 * | x| x| 1 |[MEEh=DdEE PIN
29 127170 x| x| x| 2 |ETEAHEL SET SCREW M5X0.8 L=6
30 (60106 x| x| x| 2 |ETERMEHHS— COLLAR, UD ADJUST-SHAFT
31 /18028 x| x| x| 2 |ETEREGEHHS—LE SET SCREW M5X0.8 L=5
32 160129 * | x| % 1 |CDE#SHEGED CONNECTING LEVER ASSY, CD
33 160129-01 x| x| x| 1 |CDE&EFDE CONNECTING LEVER, CD
34 160129-02 * | x| % 1 |CDE#HEEY PIN, CD
35 |28076 * | x| % 1 |CDE#ELESFEREDHL BOLT, SOCKET M6X1 L=18
36 160122 * | x| x| 1 [HXETEHEE ADJUSTING SHAFT, UD
37 160117 * | x| x| 1 |RMYSA—RZHR SUPPORT PLATE, STOPPER
38 |31092 * | x| x| 2 |RbyN—IRZHRIE BOLT, SOCKET M4X0.7 L=12
39 131208 x| x| x| 2 [RFRLETYv— WASHER, SPRING
40 |17059 x| x| x| 1 [RTYUEGZ+hL SUPPORT SCREW
41 160077 x| x| x| 1 |[EFTEVERIETDILE FELT, PRESSER ADJUSTING PLATE
42 160130 x| x| x| 1 |CDSPHHTE HRL SPRING HOOK
43 (60152 * | x| % 1 |CDSP#IE R LF vk NUT, M8
44 (60125 - -] % 1 |CDRT)4oB SPRING, B
45 160502 x| x| - 1 [cDRTYHC SPRING, C
46 118349 * | x| - | 2 |cDYYAE—LET4E BOLT, SOCKET M3X6

_14_




L+ 3XYR8{%/Upper feed mechanism

_15_




XY EH{%/Upper feed mechanism

[
No. | B ES e LS DESCRIPTION
PARTS No.| 8 | 2 |QTY
1 60081 * | * | 1 |i=emA%JL(an) BUSHING, F
2 160082 * [ o [ 1 [HEERARIL(B) BUSHING, B
3 (60106 * | x| 2 [({EEHHS— COLLAR, UD ADJUST-SHAFT
4 (18028 * | x| 2 [#E#EHHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
5 (60078 * | x| 1 |[HEE@AKRT SPONGE
6 [60080C * [ [ 1 [1EEAGAE) SHAFT COMPLETE
7 160080 x| x| 1 |4 & SHAFT
8 (31092 * | % 1 |HEEEERl BOLT, SOCKET M4X0.7 L=12
9 (B104450 * [ x| 1 [fEEhT LR RUBBER CAP, 8
10 (60057 * | % 1 |$EEE CONNECTING PIN
11 (60528 * | % 1 |FEER RS OIL WICK, 4X4X235L
12 (60068 * | % 1 | Fa—THARA) TUBE GUIDE
13 (60064 * [ % [ 1 [Fa—THAFL BOLT, SOCKET M3X0.5 L=5
14 [60066 * [ x| 1 [R LEATHER
15 (18349 * |« | 1 [RiE BOLT, SOCKET M3X0.5 L=6
16 (60483 * [ *x [ 1 [REBEZTyIv— WASHER, SQUARE 10X12X1
17 |60065 * | *x 1 | =-oEHR CONNECTION
18 (60059 * | x| 1 [E>1Em STOPPER CLAW
19 (60060 * [ x| 1 [RZERER PRESSER CONNECTION PLATE
20 (60056 * [ o* [ 1 [$RZAEER PRESSER BAR CONNECTION
21 160059 * | x| 1 [EViEM STOPPER CLAW
22 160064 * [ %[ 1 [E>ibuk BOLT, SOCKET M3X0.5 L=5
23 160056 * [ x| 1 [FRZEEER PRESSER BAR CONNECTION
24 160059 x| x| 2 [EvIEM STOPPER CLAW
25 160064 * [ x| 1 [E21ETuE BOLT, SOCKET M3X0.5 L=5
26 (60057 x| x| 3 |[HAEEREEY CONNECTING PIN
27 160058 * | x| 3 |[HABEKEVHS OIL WICK, 2X2X80L
28 (60094 * [+ [ 1 [HEEERE=——IL/N(T OIL TUBE, 5X3X75L
29 |BS51277 * | x| 2 |HEEHTITILE FELT
30 |BS51803 * [ * [ 1 [HEEHTTILE FELT
31160079 * | % 1 |4&#EhT L4 (B RUBBER CAP
32 160086 * | ok | 1 |[FEEE RS OIL WICK, 2X2X80L
33 160096 * | % 1 RN A EERS OIL WICK, 2X2X20L
34 160063 * [ % [ 1 [IRhEAESE SHAFT, SLIDE BLOCK
36 |60062 * [ x| 1 [lRhitdE SLIDE BLOCK
37 |8145-03 * [ % [ 2 [{RhiEBFEEHIEHE RETAINING RING, EXTERNAL 4
38 60061 x| x| 1 [J RN STEADY PLATE
39 (37136 * [ % [ 2 [RHEARLE SCREW M5X0.8 L=10
40 161021 * | x| 1 [hiBzE VIBRATING PRESSER BAR
41 |19411C * | - | 1 (IBZER) VIBRATING PRESSER FOOT COMPLETE
42 119411-S * [ - [ 1 [+#Ez VIBRATING PRESSER FOOT
43 (17104 x| - | 1 [hIEZHHRL SCREW SM11/64X40 L=6
44 117809C - x| 1 [ER-RCHAHED VIBRATING PRESSER FOOT COMPLETE
45 117809 - x| 1 [hiEx VIBRATING PRESSER FOOT
46 10662 - | % 1 |z ERL SCREW 5/32X40 L=6.5

_1 6_




% ERFB8{% /Thread tension

_‘I 7_




A EfAFREH1% / Thread tension

No. | maEe |uE mf DESCRIPTION
PARTS NO. | QTY
1 160134 1 |E—fFE TENSION ADJUSTING STUD, 1ST
2 20224 2 |E—H¥m TENSION DISC
3 |20226-01 1 [i@&ERT)VT TENSION SPRING
4 (20225 1 |E—HFFFvk NUT
5 160133 1 |E—FAFRENT THREAD HOOK, 1ST
6 |60136 1 |FAFR(EAT) TENSION PLATE WITH PIN
7 160391 2 |REAFH TENSION ADJUSTING STUD
8 |60135-02 1 |FAFHRAERN THREAD GUIDE
9 |B145446 4 (FAFMm DISC, ; TENSION
10 |B159805 2 |H—m DISC PRESSER, ; TENSION
11 |61852 2 |[i@E&ERT)T TENSION SPRING
12 |B149566 2 |RFAFFTA4VIL TENSION NUT
13 [60138 1 [ REEALRENT THREAD RETAINER
14 37288 2 | REERLEITIE SCREW, TRUSS M4X0.7 L=5
15 |10694 1 |=ZFm TENSION SPRING GUIDE ASSY
16 |B118319 1 [ZEMitHL SCREW, SM3/32X56 L=6
17 19512 1 [RAFE TENSION ADJUSTING STUD, S
18 [10689 1 |RBIRTYY THREAD CONTROLLER SPRING
19 19534 1 [B—LykFvbk TENSION NUT
20 |60141 1 [REDHIR TENSION RELEASE PLATE
21 [B112712 2 |RBEOHREERL SHOULDER SCREW, SM9/64X40
22 |60148 2 |REDHEREY SHOULDER PIN, TENSION RELEASE
23 |60143 1 |REOHLEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 1 |REBEOWLRT)VS SPRING
25 |60142 1 |REORLEVR Yk NUT, CAP M4
26 | 4137 1 |REBEOHLEVARAF VL NUT, 1 M4
27 [10690 1 |RTYT %= STOPPER
28 |B062670 1 |RBIERTY T ZIF1IERL SCREW, PAN SM9/64X40 L=5
29 160137 1 |RFAFEHLT— COLLAR, TENSION STUD
30 [37229 1 |RBAFEHS—IE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 [34629 2 |FAFHIE SCREW, TRUSS M4X0.7 L=8
32 (37229 1 |RFAFEL SCREW M4X0.7 L=5
33 |60136C 1 |FAFHR(K#E) TENSION PLATE COMPLETE
34 |61792C 1 |ERENTER) THREAD FOOK ASSY,D
35 [61792 1 |ERBNT THREAD FOOK
36 161793 1 |&#REZ (TEM THREAD CRAMP (ACCESSORY)
37 |61794 1 |#HAERBLIER (TEM) SPRING COMPLESSION (ACCESSORY)
38 [61795 1 (Bl (TEM) SHOULDER SCREW, SM1/8 (ACCESSORY)
39 (34629 1 |EARENTIE SCREW, TRUSS M4X0.7 L=8
41 128206 2 |B—LykRbysS— STOPPER, TENSION NUT
42 161793C 1 |$R1BZ 0 FE&H& THREAD CRAMP ASSY.D (ACCESSORY)

_18_




$ 2 B5{%/Bobbin winder mechanism

12D BE{R/Tension release mechanism




&% /Bobbin

winder mechanism

|
N | saEs |we e DESCRIPTION
PARTS No. |QTY
1 |61790C 1 [REFHAFED BOBBIN WINDER TENSION COMPLETE
2 (37229 1 [RFAFEL SET SCREW
3 |61791C 1 |HRE&E=ER) BOBBIN WINDER COMPLETE
4 [61791-01 1 |[REBZTLER RUBBER
5 [61791-02 1 |R&SHE BOBBIN WINDER WHEEL
6 [61791-03 1 | REZTEHZ B-WINDER SHAFT BRACKET
7 [61791-04 1 | RE&ETE#HE BOBBIN WINDER WHEEL LOCKING LEVER
8 [61791-05 1 [REBERIEHR BOBBIN WINDER SPRING PLATE
9 [61791-06 1 |R&EXT)T SPRING
10 |61791-07 1 |RE&ESRIENRZT SPRING HOLDER
11 |61791-08 1 | REZFEUTITIR BOBBIN WINDER BRACKET
12 [61791-09 1 |REVZIHE BOBBIN BRACKET
13 [61791-10 1 [HRTYAR THREAD TRIMMER KNIFE
14 [61791-11 1 [RBELN— BOBBIN WINDER LEVER
15 [61791-12 1 |R&Z2HRGHHRE SCREW M4X0.7 L=12.0
16 |61791-13 1 [REBEHREHT Vb NUT M4
17 [61791-14 1 [HREUIYARIERLC SCREW
18 |61791-15 2 | HREBFHRIERZ(TIE SET SCREW M5X0.8 L=6
19 |61791-16 1 |REZTHMZ (TS BRACKET HOLDER SHAFT
20 |61791-17 1 |1k At RETAINING RING
21135979 2 |REZTEUTIFRIL SET SCREW M4X0.7 L=10
22 161791-18 1 | REETH BOBBIN WINDER SHAFT
23 161791-19 1 [fR&B=EHIE SET SCREW M3X0.5 L=20
24 161791-20 2 |FREVZITELE SET SCREW
25 |61791-21 1 |FREV v BOBBIN HOOK

HFEDHEHIZR/Tension release mechanism

=
Ne | BEES |%E S DESCRIPTION
PARTS No. |QTY
1 160150 1 |RiFLEAEGE) THREAD FLOAT LEVER ASSY
2 160150-01 1 [RiFLESFE THREAD FLOAT LEVER
3 (60195 1 [REBLEBZFEY NEEDLE ROLLER, 6X25
4 131021 1 |RFLESEHARL BOLT, SOCKET M6X1 L=16
5 160149 1 | %RZLLA—ER{THE LEVER SETTING PLATE
6 (38042 2 [REFBLLA—R{TELE SCREW M4X0.7 L=12
7 160147 1 [REFLLAN— THREAD FLOAT LEVER
8 161032 1 |RiFLE THREAD FLOAT PLATE
9 160153 1 |&ZFLLA—EB4L SHOULDER SCREW, SM11/64X40
10 (61033 1 [REFZLBRTUY SPRING

_20_




H<Eh, TEhRE{% /Rotary hook shaft mechanism

_2‘]_



AR R ESEER

Rotary hook shaft mechanism

|
No. | B EE _ |u= B DESCRIPTION
PARTS No.| B | 8 a1y
1 [17035 * | x| 1 |RE> BOBBIN
2 |61846C * | % 1 |AECRES—X4T) #8 ROTARY HOOK COMPLETE
3 61846 * | x| 1 [H<Eh) ROTARY HOOK ASSY
4-1117036 * | x| 3 [Awittl HOOK SET SCREW
5 [17034 x| x| 1 [[REVHS—R BOBBIN CASE COMPLETE
6 |61740 * | x| 1 |[ETFEYFY—LE FEED DRIVING CAM HOLDER
7 |61742 * | x| 1 oYy OIL SEAL
8 161780 * | x [ 2 [FE4TE> @ 3X20L POSITION PIN ¢ 3x20L
9 161739 * | - | 1 [ETEYFY—(AEE) FEED DRIVING CAM
10 61741 * | - | 1 |[ETFEYFY—FZIK FEED DRIVING CAM HOLDER PLATE
11 61833 * | - | 2 [ETFTEYFYy—XZZIRIE SCREW M5X0.8 L=16
12 161855 * | % 1 |H~<Eha) HOOK DRIVING SHAFT COMPLETE
13 |0148-C * | x| 1 [pe#oZILE OIL FELT ¢ 3x30L
14 161708 * | % 1 |AEHRTIAZIL H/SHAFT BUSHING(FRONT)
15 14012 * | % 1 |A<EHRTAZILIE SCREW M6X1 L=8
16 |61701 * | % 1 |A7EA AL —)IL OIL SEAL
17 161709 * | % 1 | ATEHEAZIL H/SHAFT BUSHING(REAR)
18 14012 * | % 1 |HA<EhEAZILIE SCREW M6X1 L=8
19 [17031 * | % 1 |hA<EhS— HOOK DRIVING SHAFT COLLAR
20 161834 x| x| 2 |[Hh<EHS—IE SCREW SM11/64X40 L=2.5
21 161714 * | % 1 |Hh<Eh/hry— HOOK DRIVING SHAFT GEAR(S)
22 137068 * | % [ 3 [AvE/NTr—IE SCREW M5X0.8 L=4
23 161707 * | % [ 1 [TeEh LOWER DRIVING SHAFT
24 161711 * | x| 1 [TFEhgi~TILYT BEARING
25 |61715 * | % [ 1 [TFEhKELv— LOWER DRIVING SHAFT GEAR(L)
26 135999 * | x| 2 [F#ARFv—IE SCREW M6X1 L=6
27 161712 * | x| 1 [TE#ERTILT BEARING
28 161713 * | x [ 1 [TFTEHEATIVTHT— LOWER DRIVING SHAFT COLLAR
29 135999 * | x| 2 |TEEATIVIHI—ILE SCREW M6X1 L=6
30 |61835 * | % [ 3 [TEEA7YJIE SCREW M4X0.7 L=8
31 |61737C * | x| 1 [FRILFT—Y—ER) BELT PULLEY COMPLETE
32 128043 * | x| 1 [FR)LpT—)—1E SCREW M6X1 L=10
33 (60225 * | % 1 | FRILRT—1)—1k(+A1Y) 5E) SCREW M6X1 L=12
34 161768 * | % [ 1 [FqIRT OIL PUMP
35 160484 * | % [ 2 [FAIRLTIN4T PIPE 4
36 |61769 * | % [ 1 [FMIKRTEVRL SUPPORT PIN SCREW
37 (61770 * | % 1 | AAMILRTE R LEERL SET SCREW M4X0.7 L=22
38 138838 * | x| 1 [EERCFHVk NUT M4
39 |B144875 * | x| 1 [#ma0 PLUNGER
40 |BS38268 * | x [ 1 [fmanRTYYT SPRING,COMPRESSION
41 |BS38442 * | x [ 1 [fAmhaoiEsl SCREW SM1/4X40 L=5
42 (61760 * | x| 1 [FANNKRTFxvyT OIL PUMP CAP
43 (0148-D * | x [ 1 [AYEHEIARILTIIILE OIL FELT ¢ 3x5L
44 161859 * [ *x [ 1 [PUF—AR—H— CYLINDER BRACKET
45 [37269 * | x| 2 [VUoHF—AR—H—1F SCREW M3X0.5 L=6

_22_




1% Y B8{% /Feed mechanism

-23-




1%YR8{%/Feed mechanism

[
No. | B ES _ |m= LS DESCRIPTION
PARTS No.| 8 | 2 |QTY
1 |61747 * | - | 1 |EF#x NEEDLE PLATE
2 (6031-02 * | x| 2 |$HiR1E SCREW 11/64X40 L=9
3 (61856 * | x| 1 [$tRTE N/P. SUPPORTING PLATE
4 117815 * | x| 4 [$iRZE SCREW 9/64X40 L=6.5
5 (61745 * | - 1 | EYETEY PIN
6 (61857 * | - 1 |&EYsE FEED DOG
7 117076 * | x| 2 [ZEYssik SCREW 1/8X44 L=4
8 (61750 * | - | 1 [ZEYk FEED ROCK SHAFT BASE
9 (61755 * | - | 1 [ZEYUES FEED ARM BASE
10 (61756 * | - | 2 [EYEEEERL SCREW
11 |61757 * | - | 2 [EYBEBRTULT SPRING
12 (61758 * | - 1 |EYBRE Ty v— WASHER
13 [61773 * [ - [ 1 [FEYBEETvIy—IE SCREW M4X0.7 L=7.7
14 61753 * | - | 1 [ZEYB TR/ AR SPRING
15 (8044 * | - | 2 |EYBI TR/ AR SCREW 1/8X44 L=6
16 161754 * [ - [ 1 [EYBTRARZE RL SCREW STUD
17 (61751 * | - 1 |EYBEEVERLE HINGE SCREW
18 38838 * | - 1 |EYBEEVERL VR NUT M4X0.7
19 (61716 * | x| 1 [ZEYsh FEED DRIVING ROCK SHAFT
20 |17064 * [ x| 1 [FEYEhERL SCREW 9/64X40 L=7
21 {17330 * [ *x [ 1 [FEYETYv— WASHER
22 (17333 * | x| 1 [EYEHS— FEED DRIVING ROCK SHAFT COLLAR
23 161832 * | x| 2 [ZYEHS—IE SCREW 11/64X32 L=4
24 161796 * | % 1 |EYVEEE FEED FORK
25 161797 * | x| 2 [FEVESHEL SCREW 15/64X28 L=6
26 |17643 * | % 1 |EYEESEEY FEED FORK PIN
27 161752 * | - | 1 [FEYBEY FEED HINGE PIN
28 161717 * | x| 1 [FEYHL FEED CAM
29 35999 * [ % [ 2 [FEYALIL SCREW M6X1 L=6
30 |61718C * | x 1 |ZEYOYRGEE) FEED ROD SET
31161718 * [ x| 1 [ZyowRr FEED ROD
32161719 * | * 1 |FYoyRKR7YLy BEARING
33 (27170 * [ [ 1 [ZEY)rsEY BiE SCREW M5X0.8 L=6
34 161728 * | = [ 1 [FEYYoHEL B FEED ROD PIN B
35 (61730 * | x| 4 [ZEYyosy FEED LINK
36 (61726 * [ o [ 1 [3EYEEER CONNECTING LEVER
37 131021 * | % 1 &Y EsEmIRERL SCREW M6X1 L=16
38 161729 * | x| 1 [FEYYLHEL C FEED LINK PIN, C
39 (27170 * [ % [ 1 [FEYYLHEY CLE SCREW M5X0.8 L=6
40 161727 * | x| 1 [FEYYLHED A FEED LINK PIN, A
41 127170 * | x| 2 [EYYyosEL ALE SCREW M5X0.8 L=6
42 161720 * | x| 1 [NvrEEE FEED REVERSING BRACKET
43 161723 * | x| 1 [Ny HBELE FEED REVERSING SHAFT
44 27177 * | x| 1 [FAETEITILMEZLE A SCREW M5X0.8 L=16
45 161725 * [ x| 1 [Ny UREEEAYIL FEED REVERSING BUSHING
46 |35999 * | % 1 |\ IREEEAZILIE SCREW M6X1 L=6
47 161724 * | *x [ 1 [Ny oREEER) FEED REVERSING SHAFT(B)
48 135999 * [ [ 1 [Ny YRAEEEER)IL SCREW M6X1 L=6
49 161721 * [ x [ 1 [Ny YRAHFEIILL FELT
50 |61722 * [ [ 1 [Ny YRASETITIILNER FELT SUPPORT
51 |BS01328 * [ [ 1 [AFEIZINEZHT— COLLAR
52 116287 * [ x [ 1 [ASFEIZIMEZTYY v— WASHER, PLAIN M5
53 |37068 * | % 1 |ZASiE7z)LMBEZLE C SCREW M5X0.8 L=4
54 (37136 * | x| 1 [BAEIE7T/LMEZLE B SCREW M5X0.8 L=10
55 |30022-A * [ x| 1 [AEEHKBIZVT CABLE CLAMP
56 (18515 * [+ [ 1 [NYYREBERTIVT SPRING
57 |61782 * | x| 1 [Ny HAEFESPHEITHRL SCREW M5X0.8 L=14
58 |4135 * | x| 1 [/\uURREAESPENT VR NUT M5X0.8
59 161783 | x| 1 [Ny HPAEFESPHEITHRL SCREW M5X0.8 L=18
60 |4135 * | x| 1 [/\yURREAESPENT VR NUT M5X0.8
61161839 * | x| 4 |FEYYLEE OIL WICK, 2X2X15L

_24_




T:£ YR3% (-8BV) / Bottom feed mechanism(-8BV)

gﬁ 2

6
v
DG % 3
Q-v/ 11’

_25_




T£YR§{%(-8BV) / Bottom feed mechanism(-8BV)

hvd =] =

No. | M&ES > s [P DESCRIPTION
PARTS NO. [@| QTY

1 61889 * 1 |#tiR THROAT PLATE

2 |6031-02 * 2 |&tiRiE SCREW 11/64X40 L=9

3 [61885C * 1 [ZEYUR@ECH) # BINDING PLATE COMP.

4 (17079 *[ 2 |58 —1tRLC BINDER SCREW

5 |17080 * 2 |\ AF—1kFybk BINDER NUT

6 |27186 [ 2 |[NAUF—1ETy— WASHER

7 61886 * 1 | EYBEHS— N/P. SUPPORTING COLLAR

8 [17071 * 1 [ZYBRTIS SPRING

9 (61887 * 1 | BEYBE T vy— WASHER

10 [7033 * 1 |EYBEHLAL SCREW 9/64X40 L=10.8

11 |13256 * 1 |T—7ER TAPE GUIDE

12 |17104 * 1 |[7—7ERALE SCREW 11/64X40 L=6

13 [11142 * 1 |7T—7EALTYIr— WASHER

14 161901 * 1 |§iRZE N/P. SUPPORTING PLATE

15 [13469 * 4 |#HIRZE SCREW 9/64X40 L=6.0

16 |61872 * 1 [ZEYkE FEED ROCK SHAFT BASE

17 |17819 * 1 [ZEYUBE FEED ARM BASE

18 17104 x| 2 [ZEYUB&ILE SCREW 11/64X40 L=6

19 |61888 * 1 |[EYBE> 4L HINGE SCREW

20 |61891 * 1 |[EYeE FEED DOG

21 |17076 * 2 |EYmlE SCREW 1/8X44 L=4

22 (17643 * 1 |[ZYUESHEEY FEED FORK PIN

23 [13271 * 1 |[/SM>5— 2A-14-6 (T3> )|BINDER (2A-14-6) OPTION

_26_




R—X . BREITEE{% /Machine base, knee lifter mechanism

_27_




>

R—R . BREITRBI{%/Machine base, knee lifter mechanism

NO. | HMEES |Me mf DESCRIPTION
PARTS NO.| QTY

1 [61763C 1T [BRETBG KNEE LIFTER ARM ASSY

2 (61763 1 | KNEE LIFTER ARM

3 (61764 1 |BREFHEO—5— KNEE LIFTER ROLLER

4 (61823 1 [BRETFEHEY ROLLER PIN

5 |61765 1 [BREITHBiEh SHAFT,KNEE LIFTER ARM

6 |11426 1 (BB AdR RETAINING RING, E7

7 37055 1 |BREFBigEhiE SCREW M5X0.8 L=8

8 |B104821 1 |BREFBiEmT Lte RUBBER CAP, 10.5

9 (13436 1 |gE BED HINGE

10 |13440 8 |MRFELAL SCREW M6X1 L=12

11 /61730 1 [R—=xz BASE

12 |61771 1 [AES2V LR OIL RESERVOIR PLATE

13 60357 1 /14T ¢6 PIPE ¢ 6

14 [60484 1 /(T ¢4 PIPE ¢4

15 160484 1 [I84TF ¢4 PIPE ¢4

16 |BS07320 1 [AERVIE OIL RESERVOIR WINDOW

17 (37254 4 |BERVYERIE SCREW M4X0.7 L=8

18 (18354 1 |BESVD/89F%Y OIL RESERVOIR GASKET

19 |61776 1 [R==7T )Lk BASE FELT

20 [18091 1 [iEgErRl SCREW 11/64X40

21 [18092 1 B/ Ry OIL PACKING

22 |B140518 1 |RiREEHRL SCREW SM5/16X28 L=10

23 |B081007 1 |miRERROYT O RING, P7

24 161772 1 |AAILLRILE OIL GAUGE

25 (13006 1|8 BED CLAMP

26 [19403 1 [l SCREW 1/4X28 L=5.4

27 |60379C 1 |BRLEIFERGR) KNEE LIFTER SHAFT ASSY

28 [60379 1 BT KNEE LIFTER SHAFT

29 [BS16290 1 |BLEiTEE NEEDLE ROLLER, 4X19.8

30 [28208 1 (B FEhiE AdR RETAINING RING, E10

31 [61775 1 oYy O RING

32 [61766 1 [BEFSIL~T KNEE LIFTER LIFTING ARM

33 31021 1 |BREFFILTHHERL SCREW M6X1 L=16

34 |61767 1 |BEiFfFz KNEE LIFTER ARM

35 [28043 1 |BEFFa1k SCREW M6X1 L=10

36 [11949 1 |BREFF IR RL SCREW M5X0.8 L=18

37 4135 1 |BREFFILTREGT Vb NUT M5X0.8

38 [61778 1 |BLEiFE@zxTyy SPRING

39 [B146581 1 [BRETFEHT— COLLAR

40 |11486 2 |BREIFEHHS—IE SCREW SM15/64X28 L=8

41 161825 1 |BRETED) KNEE LIFTER ASSY

42 (60478-AC1 | 1 |BRLEIFH#FEE) BRACKET, KNEE LIFTER ASSY

43 |60478-A 1 |BREIF#F BRACKET, KNEE LIFTER

44 (40976 1 |BREIFE#FERFER SPRING

45 16035 1 [BRLEFaEFSRLE SCREW 3/32X56 L=2.7

46 |B017081 1 [RETF#FEERL BOLT, M8X1.25 L=16

47 119332 1 |BREIFiLTHEh KNEE LIFTER BAR

48 |BS31885 1 [BRYThHN— COVER, ; K-LIFTER PLATE

49 |BS34756 1 [BRsT KNEE LIFTER PLATE

50 [B114967 1 By TRhy/N— STOPPER, ;K-LIFTER PLATE

51 [B110087 1 [BRysTLl BOLT, SM15/64X28 L=8

_28_




¥& M - F 7B B8R /Lubrication

_29_



%58 - ;BR8{& /Lubrication

NO. | mEEE |ME e DESCRIPTION
PARTS NO.| QTY

1 [60157 2 |CDAZILEG OIL WICK;, 2X2X500L

2 160089 1 |[#8h/ 847 OIL PIPE

3 |B142274 1 [#RiMMEFET L RUBBER CAP, 4.2

4 (60088 1 [ESER OIL WICK SUPPORT

5 128563 1 [ESEzLLE BOLT, SOCKET M5X0.8 L=8

6 (60033 1 |#tBELEETILE FELT

7 160006 1 | 7—LI7IILR(B) FELT, B

8 60005 1 [7—LZ7TIILR(A) FELT, A

9 160157 3 (#tELEBEAZILHS OIL WICK, 2X2X500L

10 |61814 1 | 7—LBHRYEZ=Z—IL/S4T(B) |[OIL TUBE, 7X5X360L

11 |61815 1 | 7—LEHEYAS OIL WICK, 2X2X400L

12 130750 1 g R CLAMP

13 |61816 1 [$tELEHBHERYE=—)L/RA4T  |OIL TUBE, 7X5X700L

14 161817 1 (#EBEXEBBERYES OIL WICK, 8X8X800L

15 |61818 1 | 7—L#BBERYE=—)L/XA4T(A) |OIL TUBE, 7X5X700L

16 60087 1 RELAN1T PIPE

17 [BS14189 1 |4GhMEF TERMINAL

18 |60366 1 |[#ABE#MFE=——IL/I(T OIL TUBE, 5X3X185L

19 |B142274 1 [#GimAEFET L RUBBER CAP, 4.2

20 160118 1 | ETFTERGEE=—IL/(T OIL TUBE, 5X3X150L

21 (60119 1 | ETFERASHERS OIL WICK, 2X2X220L

22 | 0148-E 1 [$Gm#EF oIV FELT, 3X25

23 |30022-A 1 |#&m/ 7Rz CABLE CLAMP

24 160105 1 | ETFERHFETTILE FELT, UD ADJUST. BRACKET

25 (60104 1 | ETFERASHEITILNEZ FELT SUPPORT

26 |37136 1 | ETERHETTILMRZ L SCREW, M5X0.8 L=10

27 |BS01328 1 |FAEI7TILNBRZ HS— COLLAR

28 [16287 1 | ETFERHFETITILNRZ T v v—|WASHER, PLAIN M5

29 (61819 1 [7—LfEmE=Z—IL(T OIL TUBE, 5X3X550L

31 |61804 1 |I\wHHASEE=—IL/S(T(B) OIL TUBE,7X5X110L

32 (61826 1 [ATERZARILBS OIL WICK, 2X2X160L

33 161803 1 |\ EE=—IL/SMT(A) OIL TUBE, 5X3X50L

34 161805 1 |7\ A& OIL WICK, 2X2X400L

35 |30022 1 |IR=ZHSoo707 CABLE CLAMP

36 (37254 1 [R=Zmo5o71E SCREW, M4X0.7 L=8

37 161802 1 |EYREE ——)L/ N1 T(R) OIL TUBE, 5X3X120L

38 (30625 2 |EZ—i1tTHS5UT CABLE CLAMP

39 [37254 2 |E=—LqTH5UF 1 SCREW, M4X0.7 L=8 220L

40 161806 1 | EYBE=—)L/X14 T OIL TUBE, 5X3X100L

41 (61806 1 EYVEEEE S OIL WICK, 2X2X480L

42 161799 1 [DFEEHEIARILEZ—ILINAT OIL TUBE, 5X3X275L

43 (60484 1 |DVEEHFTARZILINAT PIPE 4

44 161800 1 [DEEHFTAZIL S OIL WICK, 2X2X500L

45 (13081 1 [DFEEHBIAZILTIILE OIL FELT

46 (61744 1 [ETFEYXTY—TIILE OIL FELT

47 (61801 1 [FANVREFE=Z—I)LISAT OIL TUBE, 5X3X250L

48 (61810 1 [FANNBOEZ— LM T (N) OIL TUBE, 5X3X35L

49 (61812 1 [Fans9E=— L4 T H)) OIL TUBE, 5X3X45L

50 161813 1 |ZAAILE TG OIL WICK, 4X4X150L

51 61811 1 [ R—=ZH OIL WICK, 12X12X80L

52 (61808 1 [PUvF—RL/(T OIL TUBE, 5X3X350L

53 (61809 1 [PUVF—RLUHAS OIL WICK, 2X2X700L

54 (17026 1 [ HE—2T)Lk OIL FELT

55 (61760 1 [B=I7TIILE OIL PAN FELT

57 (60374 1 |#EE /R (TC-150) CABLE TIE

58 160357 1 | 7—LERRY/NMT PIPE

59 (37209 1 [ ETEREHEITILMNEZL SCREW, PLAIN M5X0.8 L=12

60 |60527 1 [EELARATEEE=—/)L/S4F  |OIL TUBE, 5X3X5L

61 |60532 1 [Ez—ILFa21—Tx%% TUBE SUPPORT

62 31207 1 [Fa—T7XAILETYIv— WASHER, PLAIN M4

63 |61842 1 |AAILR TS OIL WICK, 4X4XL

_30_




X H _F FEEERY{ZR(-CD)/Alternating presser foot lifter mechanism (—CD)

_31_



e

X H R IEER{R(-CD)/Alternating presser foot lifter mechanism (-CD)

1, e DESCRIPTION

No. | B ERES 3 B =27 HeE
® [ o
PARTS No.| 2 | @ |2 8|QTY

1 138136 -1 -1x*1 1 [RF>iar—52—1t SET SCREW, SOCKET (CP) M4X0.7 L=4
2 (60124 - -1 % 1 |RTooarA—a—(r—TILFE) POTENTIOMETER ASSY
3 (60132 - -] % 1 | RT3 A—32—ETiR SETTING PLATE, POT-METER
4 160204 - -1 % 1 |RTooaA—2—EtHR1E BOLT, SOCKET M4X0.7 L=6
5 (31207 - -] % 1 |TRTUoaA—2—EtHR1ET v v— |WASHER, PLAIN M 4
6 (60123 - - % 1 [cDYYos—@ER) CYLINDER COMPLETE
7 |60123-01 - -1 % 1 |cOYULE— CYLINDER
8 [60123-02 - = x| 1 = JOINT
9 [60123-03 - - % 1 [HqL0H— SILENCER
10 [60123-04 - -1 % 2 |cDYYyo5—IE BOLT, SOCKET M3X0.5 L=45
11 (61875 - - 1 |[cCDVUEF—RHIT7—Fa2—T AIR TUBE, 4X2.5X1100L
12 (60131 - - % 1 [—WwFyvoiL KNUCKLE
13 [38975-03 - - x| 1 |[ao58H/8— 3P CONNECTOR COVER (3P)
14 (38976-08 - - % | 1 |[ax24FP) 3P CONNECTOR (3P)
15 (30187 - | - x| 3 |laxs4aEy PIN CONTACT
16 [60542C - -1 % 1 |IRTFoarA—4—Fh) POTENTIOMETER COMPLETE

94991\ B R (-

BT)/Quick reverse mechanism (-BT)

2|y % DESCRIPTION
N b oS d & i ;{iﬁ
0. BRmE= El o o=
ol L|e?

PARTS No.| 2 | @ |2 8|QTY
1 160207 x | % | *x | 1 |B2ss(fH) CYLINDER CONNECTION ASSY
2 (B100511 * | x| x| 1 [/NyoLA—#LAL SCREW, SM3/16X32 L=6.5
3 (B149094 * | * | % 1 |BTEKHT— STUD, ; S-LEVER
4 |BS01304 x| x| x| 1 |BTE&GRHENHRL SCREW, SM1/4X28 L=18
5 |B149095 x| x| x| 1 [BT:E&EES WASHER, PLAIN 6
6 (60205 * | x| x| 1 |BTYYLS—ER) CYLINDER ASSY
7 |60205-01 x| x| x| 1 [BTOYoH— CYLINDER
8 [60192-02 x| x| x| 1 |#FE JOINT
9 [60123-03 * | x| x| 1 [HqL2H— SILENCER
10 (61877 x| x| x| 1 |BTRAZT7—Fa2—7 AIR TUBE, 4X2.5X920L
11 (61047 * | x| x| 1 |BTYYUA—E{TiR SETTING PLATE, CYLINDER
12 (35034 x| x| x| 2 |BT>YuS—1E BOLT, SOCKET M6X1 L=20
13 (28578 x| x| x| 2 [BTYYUA—IETyiv— WASHER, SPRING
14 (60209 x| x| x| 1 |[ZWFvoL KNUCKLE
15 (30804 x| x| % | 1 |[ZWFyvoiF+vk NUT, M6
16 |18065 * | x| x| 3 [BTYULA—HETHRIE BOLT, SOCKET M5X0.8 L=14
17 (90625 x | x| x| 3 [BTOYLA—ZIRIETYSr— WASHER, SPRING
18 (30715 x| x| x| 1 [ZWFvoILEY COUPLING PIN
19 | 4839 x| % | x| 2 |[ZWWFvoILED IEE RETAINING RING, E4

_32_




EH XA wFBH{% (-FL) /Knee switch mechanism (-FL) # 733> &35/ Optional parts

FH XA vFE{%/Manual switch mechanism

_33_



RA A v FB{%(-FL)/Knee switch mechanism (-FL) #7732 &85 /Optional parts

2| LLES DESCRIPTION
No. | B2 | il e HE
. |_AlAR BT = m |F» =)
ol [0
PARTS No.| B | 8 |2 8|QTY
1 |60541C * | x [ x| 1 [BRRAyFEYF KNEE SWITCH ASSY
2 |B142026C * | x| x| 1 |RAyFEATIFE ) KNEE SWITCH SHAFT ASSY
3 [B142026 * |« [ % [ 1 [RAOYyFEFITHEE KNEE SWITCH SHAFT
4 |B142027 * [ x| x| 1 [RAYyFEFIHIES BRACKET, :SHAFT
5 (B100463 * [ x| x| 1 [RAyFEFIFHiELERRL BOLT, SQUARE 5/16X18 L=13.5
6 [B114967 x| x| x| 1 |RAYFEUTIFER MY/ — STOPPER, ;K-LIFTER PLATE
7 |B110087 * | % [ % [ 1 [RAOyFEFIFHEL BOLT 15/64X28 L=8
8 (60541 * | x| x| 1 |BRRAyF () SWITCH & CONNECTOR ASSY
9 [60541-03 * | x| x| 1 |[BRRAyF BT8R (FR) SWITCH & SETTING PLATE ASSY
10 (30187 x| x| x| 2 |35 PIN CONTACT
11 130185 x| %[ x| 1 [3afo4—P) 6P NYLON CONNECTOR
12 130151 * | % | x| 1 |[axy8—H/\— 6P PLUG COVER, #14
13 (30750 * | % [ x| 1 [N UR BEAD BAND, S
14 (40253 * | x| x| 4 [BRRAYFEFIFARBL WOOD SCREW, FLAT M4.1X25
F TR A vFB{%/Manual switch mechanism
| B DESCRIPTION
| EEe | 2| E 2 a8
.| BbAR 7 = e =) E==)
ol |[0F
PARTS No.| 3 | 8 |2 &|aTY
1 |61540C “ =1 x| 1 |RAvFEvF SWITCH COMPLETE
1 161603C x| x| - | 1 [R1MyFEYL SWITCH COMPLETE
2 (60177 | % [ x| 1 [RAOYyFHN— SWITCH COVER
3 (60175 x| x| x| 3 |RAYF(UB-15KKSIN) SWITCH, UB-15KKS1N
4 160176 - - | x| 2 [RAYFUB-15KKS1M) SWITCH, UB-15KKS1M
4 161604 x| x| - | 2 [Fo5ooRAYF SWITCH
5 (60184 -l - %] 5 [LvX LENS
5 (60184 * [ x| - 3 [LVX LENS
6 [60170-01 * [ %[ %[ 1 [#LKREC<T—Y QR PUSH BUTTON MARK, QR
7 160170-02 - - %] 1 |#|LREV<T—H CD PUSH BUTTON MARK, CD
8 [60170-03 * [ % [ x| 1 [#LAREVY—2 BC PUSH BUTTON MARK, BC
9 [60170-04 * [ % [ x| 1 [#LREUT—H HS PUSH BUTTON MARK, HS
10 [60170-05 - - %] 1 |#BLRE>Y—Y PC PUSH BUTTON, PC
11 (60183 - -1 *x| 5 |#BLREY PUSH BUTTON
11 (60183 * [ %[ - | 3 [#LREY PUSH BUTTON
12 (61541 - - x| 1 |R4vyFH5—TJIL HARNESS
12 |61541 * | x| = | 1 |RAYFHr—TILGEEFH) HARNESS
14 (60467 - = x| 1 |axy4Ey PIN CONTACT : LLF-01T-1.3E
15 (61542 x| x| x| 1 [BTRAYFH—TIL HARNESS COMPLETE
17 (60479 * [ x| x| 1 [3Ry8—H/—15P CONNECTOR CAP
18 (60466 * | x|« | 1 |3ako48—15P NYLON CONNECTOR
19 (30750 * | x| x| 1 |EEERAUR CABLE TIE
20 |60178 x| x| x| 1 |RAYFH/—iR SWITCH COVER PLATE
21 137288 x| x| x| 2 |RAyFh/\—1k SCREW M4X0.7 L=5
22 160204 * | %[ x| 2 |[RAYFHNA—RLE BOLT,SOCKET M4X0.7 L=6
23 131207 x| x| x| 2 |RAYFAN—RIETYIv— WASHER, PLAIN M 4
25 160543 - | = x| 7 |axvsEy PIN CONTACT : LLM-01T-1.3E
25 160543 x| x| - | 3 [axo5Ey PIN CONTACT : LLM-01T-1.3E
26 |E201271 - -] x| 2 |#ER 270Q1/4W
27 160181-01 -l - x| 2 |E® WIRE
27 160181-01 x| x| - 1 |EB WIRE
28 160543 * [ x| x| 2 [aRHFEVBTRAYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 * | x| x| 2 [WEF2—T HEAT SHRINKABLE TUBE
30 |60573 * | x| x| 2 [WEF2—T HEAT SHRINKABLE TUBE
31 160618 - - x| 2 |G#EFL—T PROTECTIVE TUBE
32 161605 * x| - | 2 [Reom@m) BUTTON

_34_




28 £ B8{%/Air presser mechanism

Wz 70F 12T —43B8{% (-FL) /Presser foot actuator mechanism (—-FL)

9

o4

_35_




ZC [ B§{%/Air presser mechanism

2| LLES DESCRIPTION
— - R
No.| BBERES | E | 5 [E oHE
ol [0

PARTS No.| B | 8 |2 8|aTY
1 [60491 - -1 * | 1 |EEFEIFGE) SOLENOID VALVE SET, 4
1 161606 * [ x| - | 1 |[E#AFEYMNGEBTFLE SOLENOID VALVE SET, 4,BTFL
2 [60387C - -1 x| 1 |BEFQRIE2TE) SOLENOID VALVE ASSY, 4
2 161609 * | x| - | 1 |BEFOQRI2FE)BTFLHA SOLENOID VALVE ASSY, 4BTFL
3 (60387 - | = | x| 1 |EHFGE-24V) AIR MANIFOLD ASSY, 4
3 161610 * [ x| - | 1 |EWF4E-24V)BTFLA AIR MANIFOLD ASSY, 4,BTFL
4 (60387-01 * | % [ x| 4 |E#SHF SOLENOID VALVE
5 |60387-02 * | x| x| 8 |BHALEALL SCREW, M2X20
6 [60387-03 * | x| x [ 4 [HX5YMAO5P-G) GASKET
7 |60387-04 * | %[ x| 1 |[ZTF7<T=FR—ILF4(MFS4) AIR MANIFOLD, 4
8 [30720-03 - -1 x| 6 |FSHT(AI5#) PLUG
8 [30720-03 x| x| - | 8 |FSH(A95#) PLUG
9 [60387-05 - = | x| 3 |#F®NA) JOINT, A
9 [60387-05 * | | = | 1 [#EFQ) JOINT, A
10 [60387-06 * | x| x| 2 [#F®B JOINT, B
11 (60468 | x| x| 1 [ao5448 CONNECTOR COMPLETE, 4
12 [60387-12 * | x| x| 2 [HqL2H— AIR MAFLER
13 [BS09228 * | x| %[ 1 [=ZvyFw NIPPLE, 1/4X1/8
14 |BS09318 * | x| x| 1 [LFaL—4— INTEGRATOR
15 |60387-13 * | ok [ o* 1 |=vy7ILB) NIPPLE, B
16 (6038714 | %[ x| 1 [B=ns7 BALL VALVE
17 |60387-15 * | ok [ o* 1 |=vZIL(C) NIPPLE, C
18 [60387-16 * | x| x| 1 |BHAITIHIR SETTING PLATE, VALUE
19 (60387-17 * | x| x| 4 |BHALERLC SCREW M3X0.5 L=38
20 |31208 * | x| x| 4 |BEEFLEEIDTY v— WASHER, SPRING
21 131207 * | x| x [ 4 [BHEFETIYy— WASHER, PLAIN M 4
22 |10734-24 * | x| ox [ 2 |ERIFET FIRLE WOOD SCREW, M4.5X20

WX 7OF 1T —AREH{%(-FL)/Presser foot actuator mechanism (—FL)

Rrar K= DESCRIPTION
No. | EBmES - - &wﬁ%
ol |0f
PARTS No.| 3 | 8 |2 &|QTY
1 60172 * | % | * | 1 [FLYUF—(FR) CYLINDER ASSY
2 160172-01 | x| % | 1 |[FLOYL&— CYLINDER
3 160172-02 x| x| % | 2 |#=E JOINT
4 |60172-03 x| x| x| 2 |[FLYYUH—1ERL SCREW M5X0.8 L=45
5 |60174 x| x|« | 1 |[FLYYUA—LAL SCREW
6 (28070 * | x| x [ 1 |FLOYUA—BRCF vk NUT, M8
7 |61878 x| x| x| 2 |FLET7—F2—7 AIR TUBE, 6X4X1250L

_36_




AAETE—4 /Mounted motor on a sewing machine

-37-




KIAHE+E—%4/ Mounted motor on a sewing machine

NO. | mEEE |ME e DESCRIPTION
PARTS NO.| QTY

1 |[MB-M30 1 |[VAJILFM30) V-BELT(M30)

2 |MP75S 1 |B—32—T—1)—(¢75) MOTOR PULLEY( ¢ 75)

3 27172 2 |E—4—7—)—1t SCREW, M6X1 L=8

4 |MHS104-M | 1 [B—%4— MOTOR (AC SERVO)

5 161837 1 [B—4—2K SETTING PLATE, MOTOR
6 |34720 4 |E—42—1t SCREW, M6X1 L=8.6

7 110599 2 |BE—A2—ZFWRIETYIv— WASHER

8 (64777 2 |[B—42—%=21t SCREW, M6X1 L=30

9 161838 2 |[B—A2—2RHT— SUPPORT COLLAR

10 |28058 1 [RJLMH—F1E BOLT, SOCKET M6X1 L=12
11 |10599 1 (R —F1ED Y v— WASHER, PLAIN M6

_38_




& s B81% /Accessories

-39-




/& aR81% /Accessories

| |
No. | B EE Sl elye an G DESCRIPTION
>l == é_
PARTS No.| B[ 3| T |P o|QTY
1 8124 * | k| k| * 1 [EEEfA/Y—(KR) MACHINE COVER
2 | 8132-A | x| x| % 1 |ERGE ACCESSORY BAG
3 (17035 x| x| %] x| 3 |/RE>Y BOBBIN
4 (25649C x| x| x| 1 |FSq4/1\—4548 SCREW DRIVER COMPLETE
5 (60699 x| x]| x| 1 |/REHELQCEL HEXAGONAL WRENCH 2.5
6 (61828 k| k| x| * 1 | R/ F(12X14) SPANNER 12X14
7 |19461 x| x| x| * [ 1 [R/8F(6XT) SPANNER 6X7
8 [v0236 kx| %] % | 1 |R/8F(8X10) SPANNER 8X10
9 (11193 x| x| x| 1 |[F40L805 OIL TANK
10 (13096 x| x| x| 4 |m/ptral SCREW 5/16X18 L=75
11 [13096-W x| x| x| x| 4 [y v— WASHER
12 |13096-N x| x| x| x| 4 [Fur NUT 5/16X18
13 [61704C x| x| x| 1 |[NJLFH—KER) BELT GUARD SET
14 (61704 s x| *x | 1 |[NJLFH—KARIEK BELT GUARD BODY
15 160705 x| x| x| 1 |[NJLMH—KLEH/NN— BELT GUARD COVER
16 (34629 * | x| x| x| 3 [N)LpH—FLEH/N—1E SCREW M4X0.7 L=8.0
17 (28058 x| x| x| x| 3 [RJLFH—FERIKLE BOLT, SOCKET M6X1 L=12
18 110599 x| x| x| 3 [RIMH—=FERIEKILETYS ¥— WASHER, PLAIN M6
19 (61778 x| x| x| x| 3 [RJLFH—FARELE BOLT, SOCKET M6X1 L=50
20 (30625 - - *| x| 1 BB Tr—TNLI52T SYNCRONIZER CABEL CLAMP
21 130046 - -1 x| 1 |a—Ks5>71k SCREW M4X0.7 L=6
22 160374 | =1=*] x| 1 |#&E/N VR CABLE TIE
23 |17529 - =1=*] x| 1 |BHEBZzE SYNCHRONIZER SUPPORT
24 (37102 - -1*] x| 2 |BRHBIABEEESV NUT M6X1
25 |NO118 x| -] %] x| 3 |4 DPx17 #18 NEEDLE DPX17 (#18)
25 [NO116 —| %] %] x| 3 |& DPx17 #16 NEEDLE DPX17 (#16)
26 |35254 * x| x| x| 1 |RiLEvb THREAD STAND ASSY
27 | 8125 k| x| x| * 1 [AZEL OILIER
28 138264 | x| x| % 1 | 7—LREMNT THREAD GUIDE
29 130601 x| x| x| 1 [7P—LfBIFiERC BOLT, SOCKET M5x0.8 L=10
30 |90625 K| % | %] % 1 | RTIVTTyv— SPRING WASHER, M5
31161825 x| -] - | 1 |BRYTEH) KNEE LIFTER ASSY
32 |19332 x| x| -] - | 1 |BREIFILTHY KNEE LIFTER BAR
33 |BS34756 x| x| -] - | 1 |BAYT KNEE LIFTER PLATE
34 |BS31885 x| - - | 1 |BRYETHN— COVER, ; K-LIFTER PLATE
35 |B114967 *| %] -] - 1 |BRYTRy/N— STOPPER, :K-LIFTER PLATE
36 |B110087 x| x| -] - | 1 |BRHTLE BOLT, SM15/64X28 L=8
37160478-ACT1 | x| | - | - | 1 |[BEFH#HEGD) BRACKET, KNEE LIFTER ASSY
38 |60478-A x| x| -] - | 1 |BREIFHF BRACKET, KNEE LIFTER
39 140976 x| x| | - | 1 |BETFE#HREE T SPRING
40 16035 x| x| -] - | 1 |BRETFE{EREF T SCREW 3/32X56 L=2.7
41 |B017081 x| x| -] - | 1 |BRETFHFEERL BOLT, M8X1.25 L=16
42| 1872 [ x[*]| x| 1 |RALVFI.5MM) HEXAGONAL WRENCH, 1.5
43 119456 * x| x| 1 |NRALVFEMM) HEXAGONAL WRENCH, 2
44 119457 x| %] x| 1 |RALVF2.5MM) HEXAGONAL WRENCH, 2.5
45 119458 x| x| x| x| 1 |NRALVFEMM) HEXAGONAL WRENCH, 3
46 119459 x[ x| x| x| 1 [KRALVFAMM) HEXAGONAL WRENCH, 4
47 119460 * x| x| x| 1 |NRALVFEMM) HEXAGONAL WRENCH, 5
48 161798 - -1 *| 1 |a—Kh/— CORD COVER
49 (40163 | x| x| * 1 |EEERZ (T4 HEAD REST
50 |61793C | x| x| x| 1 |$tRIWZGER) THREAD CRAMP ASSY.D
BSC-8BV / -8BV-BTFLZA4~J  BSC-8BV / -8BV-BTFL type (P-41)
51 [13260 —* [ * 1T [7—T= Tk TAPE STAND
52 |13263 - | * 1 [7—=7%2+iE TAPE STAND BAR
53 |13264 - % | % 2 |[F—F=ZFHREF VR TAPE STAND BAR NUT M8X1.25
54 112361 - x| = 1 [7—F=2FRH5— TAPE STAND BAR COLLAR
55 (7047 | %[ % 1 [F—F=2+RAS5—1k SCREW 9/64X40 L=12
56 161892 - % | % 1 |72k TAPE STAND BAR PLATE
57 |37301 - x| * 2 |F—TZHERAT— COLLAR
58 138124 - % | % 2 | T ZIFERIE SCREW M6X1 L=25

_40_




fT/Efm (-8BV) / ACCESSORIES (-8BV)

_41_












SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

A a—=L K%
T273-0018 FEEMtE K ET2-13-6
TEL: 047-420-3561, IPFE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(EREX)
Parts No. PB85500 (0120)



